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CUSTOMER NAME: Coi Rubber Products, Inc.

ADDRESS: NO.3, LIANYI ROAD, PORT INDUSTRIAL PART, NINGGUO
ECONOMIC AND TECHNOLOGICAL DEVELOPMENT ZONE, ANHUI
PROVINCE,242310 CHINA

Sample Name . 31340/10514-12H
Product Specification : QE601654

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Date of Receipt . 2024-07-12
Testing Period ;. 2024-07-12 ~ 2024-07-25
Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd Ningbo Branch.

Glevo. [ovo

Elena Tao
Authorized signatory
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No. Test Item Test Method Result Conclusion
Number of
Brittleness Temperature by ASTM D2137-11(2018)
1 specimen /
Impact Method C
failures: 0
2 Tear Strength ASTM D624-00(2020) 53.4kN/m /
ASTM D471-16a(2021) &
3 Shore Hardness See result /
ASTM D2240-15(2021)
ASTM D471-16a(2021) &
4 Tensile Test ASTM D412-16(2021) See result /
Method A
5 Effect of Liquids ASTM D471-16a(2021) See result /
Compression Set Under
6 ASTM D395-18 Method B 18% /
Constant Deflection in Air
ASTM D297-21 Section
7 Density 1.162 Mg/m3 /
16.3
8 Heat Ageing Test Provided by client No cracks /
Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;

/ : Not Apply to the judgment.
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Original Sample Photo:

Original Sample-Sample A
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1. Test Item: Brittleness Temperature by Impact

Sample Description: Rubber part
Test Method: ASTM D2137-11(2018) Method C

Test Condition:

Specimen: Type A

Specimen thickness: 2.1mm

Immersion condition: Absolute alcohol, 3min

Test temperature: -65°C

Number of specimens tested: 5
Lab Environmental Condition:(23+2)°C, (50+£5)%RH

Test Result:

Test ltem Test Result

Brittleness Temperature by Impact Number of specimen failures: 0

Note: Test specimens were cut from the sample.

Test Photo:

Before Test-Sample A

After Test-Sample A
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Equipment

Model

Equipment No.

Calibration date

Next Calibration
date

Impact Tester for
Low Temperature
Brittleness of

Plastics

BC-Z

GZMR-PL-E164

2024-01-18

2025-01-17
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2. Test Item: Tear Strength
Sample Description: Rubber part
Test Method: ASTM D624-00(2020)
Test Condition:
Specimen: Type B
Specimen thickness:2.13mm
Testing speed: 500mm/min
Lab Environmental Condition: (23+2)°C, (50£5)%RH
Test Result:

Test Iltem Test Result

Tear Strength 53.4kN/m

Note: Test specimens were cut from the sample.

Test Photo:

Before Test-Sample A After Test-Sample A

Equipment Information:

Next Calibration
Equipment Model Equipment No. Calibration date dat
ate

Universal Testing
CMT6103 GZMR-PL-E022 2024-04-16 2025-04-15
Machine
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3. Test Iltem: Shore Hardness

Sample Description: Rubber part

Test Method: ASTM D471-16a(2021) & ASTM D2240-15(2021)
Test Condition:
As received condition:(23+2)°C, (50£5)%RH, 48h
Heat Ageing condition: 225°C,70h—(23+2)°C, (50+5)%RH, 24h
Immersion condition: IRM 901 oil , 150°C, 70h—Fresh IRM 901 oil, 23°C, 30min
Specimen thickness: 6.13mm (3 layers plied up)
Lab Environmental Condition: (23+2)°C, (50+5)%RH

Test Result:
Test ltem Test Result
As received A/55/1
After Heat Ageing A/58/1
Shore Hardness Change Value 3
After Immersion A/50/1
Change Value -5
Note:

1. A/X/1 Indicates that A is the type of durometer; X is the hardness value; 1 s is the reading time.
2. Test specimens were cut from the sample.

3. Change Value= Value after ageing-Value as received
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Before Test-Sample A- As received After Test-Sample A- As received

Before Test-Sample A- After Heat Ageing After Test-Sample A- After Heat Ageing
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Inspection & Testing Services
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Before Test-Sample A- After Immersion

After Test-Sample A- After Immersion

Equipment Information:

Next Calibration
Equipment Model Equipment No. Calibration date dat
ate
Multifunction

Digitest 11 GZMR-PL-E156 2024-04-25 2025-04-24

Hardness Tester
Oven UF110 GZMR-PL-E382 2024-06-21 2025-06-20

Natural

UN110 GZMR-PL-E266 2024-04-15 2025-04-14

Ventilation Oven
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4. Test ltem: Tensile Test
Sample Description: Rubber part
Test Method: ASTM D471-16a(2021) & ASTM D412-16(2021) Method A
Test Condition:
As received condition:(23+2)°C, (50+5)%RH, 48h
Heat Ageing condition: 225°C,70h—(23+2)°C, (50+5)%RH, 24h
Immersion condition: IRM 901 oil , 150°C, 70h—Fresh IRM 901 oil, 23°C, 30min
Specimen: Die C
Specimen thickness: 2.11mm
Testing speed: 500mm/min
Gauge length: 25mm
Lab Environmental Condition: (23+2)°C, (50+£5)%RH

Test Result:
Test Item Test Result
As received 10.2MPa
After Heat Ageing 8.81MPa
Tensile Strength Change Rate -13.6%
After Immersion 9.23MPa
Change Rate -9.5%
As received 660%
After Heat Ageing 480%
Elongation at Break Change Rate -27.3%
After Immersion 610%
Change Rate -7.6%
Note:

1. Test specimens were cut from the sample.

2. Change Rate, %=(Value after ageing-Value as received)/Value as receivedx100
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Test Photo:

Before Test-Sample A- As received After Test-Sample A- As received

Before Test-Sample A- After Heat Ageing After Test-Sample A-After Heat Ageing
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Before Test-Sample A- After Immersion After Test-Sample A- After Immersion

Equipment Information:

] ) o Next Calibration
Equipment Model Equipment No. Calibration date dat
ate
Oven UF110 GZMR-PL-E382 2024-06-21 2025-06-20
Natural
UN110 GZMR-PL-E266 2024-04-15 2025-04-14
Ventilation Oven
Universal Testing
CMT6103 GZMR-PL-E022 2024-04-16 2025-04-15
Machine
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5. Test Item: Effect of Liquids
Sample Description: Rubber part
Test Method: ASTM D471-16a(2021)

Test Condition:

Immersion condition: IRM 901 oil , 150°C, 70h—Fresh IRM 901 oil, 23°C, 30min
Change in Volume condition: Deionized water, (23+2)°C
Lab Environmental Condition: (23+2)°C, (50+5)%RH

Test Result:
Test Item Test Result
Appearance No decomposition, no tackiness
Change in Volume +5.2%
Note:

1. Change in Volume, % = (Volume after oil resistance —\VVolume before oil resistance)/ Volume

before oil resistancex100

2.Test specimens were cut from the sample.

Test Photo:

Before Test-Sample A

Reference sample After Test-Sample A

)
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Equipment Information:

Next Calibration

Equipment Model Equipment No. Calibration date dat
ate

Oven UF110 GZMR-PL-E382 2024-06-21 2025-06-20

GZMR-PL-E004-
Electron Balance XPE204 06 2024-04-15 2025-04-14
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6. Test Item: Compression Set Under Constant Deflection in Air

Sample Description: Rubber part
Test Method: ASTM D395-18 Method B

Test Condition:

Specimen: Type 2

Specimen thickness: 6.3mm (3 layers plied up)

Test condition: 150°C, 70h

Compression rate: 25%

Recovery condition: (23+2)°C, (501£5)%RH, 30min
Lab Environmental Condition: (23+2)°C, (50+5)%RH

Test Result:

Test Iltem Test Result

Compression Set 18%

Note: Test specimens were cut from the sample.

Test Photo:

Before Test-Sample A

After Test-Sample A
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Equipment Information:

Next Calibration

Equipment Model Equipment No. Calibration date dat
ate

Oven UF110 GZMR-PL-E232 2024-03-28 2025-03-27

Digital Thickness GZMR-PL-E025-
TG-3130-A3 2024-05-09 2025-05-08

Gauge 04

Unless otherwise agreed in writing, this docurnent is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder ofihis documant is advised that information contained hereon reflects
the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

No.1177, LingyunRoad, Hi-Tech Zone, Ningbo, Zhejiang, China 315040 ML (86-574) 89070283 Www.sgsgroup.com.cn
FHE L TRERERZHNTIS #545 : 315040 PL(86-574) 88070238  sgs.china@sgs.com
|

Member of the SGS Group (SGS SA)



TEST REPORT

No. : NBIN2407002014PL01_EN
Date : 2024-08-21
Page: 17 of 19
7. Test Item: Density
Sample Description: Rubber part
Test Method: ASTM D297-21 Section 16.3
Test Condition:
Deionized water, 25 + 2 °C
Lab Environmental Condition: 23 + 2 °C, 50 £ 5 % RH
Test Result:
Test Item Test Result
Density 1.162 Mg/m?3

Note: Test specimens were cut from the sample.

Test Photo:

Before Test-Sample A

After Test-Sample A

Equipment Information:

Next Calibration
Equipment Model Equipment No. Calibration date dat
ate
GZMR-PL-E004-
Electron Balance XPE204 06 2024-04-15 2025-04-14
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8. Test Item: Heat Ageing Test

Sample Description: Rubber part
Test Method: Provided by client

Test Condition:

Condition: 225°C, 70h—Wrap the mandrel once—Check appearance

Mandrel diameter : 9mm

Number of specimens tested: 3
Lab Environmental Condition: (23+2)°C, (50+5)%RH

Test Result:

Test Iltem Test Result

Appearance No cracks

Note: Test specimens were cut from the sample.

Test Photo:

Before Test-Sample A Reference sample After Test-Sample A
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Equipment Information:

Next Calibration

Equipment Model Equipment No. Calibration date dat
ate

Natural
UN110 GZMR-PL-E266 2024-04-15 2025-04-14

Ventilation Oven

- All above tests were carried out by other SGS laboratory.
- The test report shall only be used for clients’ scientific research, teaching, internal quality control,
product research and development, etc... and just for internal reference.

********End of report********
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